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Pos Part Number Description Additional Text Quantity
1 07187L0401 FORK WP 65SX 2012 1.00
2 0025060306 HH collar screw M6x30 TX30 2.00
5 0025080306 HH collar screw M8x30 11.00
6 00321002568 AH collar screw M10x25 ISA45 2.00
31 46201032022 BOT.FORK PLATE CPL. 1.00
34 45201034022 TOP TRIPLE CLAMP 1.00
38 50301038000 HANDLEBAR CLAMP D=22MM 2001 125/200 MXC,EXC 2.00
39 45201039000 HANDLEBAR SUPPORT 50SX D=22MM 1.00
42 59030029000 HH NUT M20X1,5 WS=27 RIGHT SX RACING 1.00
43 49001086000 COVERING CAP 1.00




44 0770021300 O-ring 40.94X2.62 NBR70 1.00
45 49001081000 TAPERED ROLLER BEARING 32004X 2.00
46 46001086000 PROTECTION RING 20,1X39X5 1.00
47 0770360030 O-RING 36,00X3,00 NBR 1.00
91 59001092050 SPECIAL SCREW M6X12,5 WS=8 6.00
92 4610109400028 FORK PROTECTOR SET 65 SX WHITE 1.00
94 5460108500028 BRAKE HOSE CLIP 1.00
95 0025050166 HH collar screw M5x16 TX30 2.00
96 0985050003 Self locking nut DIN 985 M5 2.00
98 00050000931 STEARING HEAD REP. KIT MINI 0.00
99 00050000925 HANDLEBAR SUPPORT KIT 50SX '12 1.00




